FILE ROVER-

. ™ with Locking Cover
ert ﬂeX ASSEMBLY INSTRUCTIONS

Products s (N

GENERAL INSTRUCTIONS “

To faciltate the assembly ofthis product, special fittings have
been pre-mourted on som e panels. Atter installation of
SHOULDER SCREWS onto the edges of zome panels, all
that is needed to fasten the panels is to match the male and
female fltings, tapthe panels gertlyto insure a good fit and
tum the phillips head onthe female fitting clockwise,
uging a phillips screwdiver.

[fthe panels need to be taken apart, gmply reverss the
procedure. Care must be taken, however, so asnotto
damage the fittings.

INPORTANT

SHOULDER SCREEWS (male fittings) mounted on the edges
ofthe panels are HOT CENTERED (See figure below). The
portion which hasthe shortest distance to the edge ofthe
panel MUST be adjacent to the phillips screwhead onthe
female fitting.

TOOLS REQUIRED

#2PHILLIPS SCREWDRIVER .~
ADJUSTABLE WRENCH .~

-

HAMMER SHOULDER 5 CREW
| (MALEFITTING P

f._-_;.—;- OFFSET ONEDGE - TURN IN
= SHORT DISTANCE Pt GLOEEIISE
. e I UNTILTIGHT

A - - ..___H o . e )
L H"-\-_ "“'-:_‘_.-"'" ___.-'"-. L. H"‘-\.,\_\_ ___.-'"' ‘\-x ___.-" ___,.-'
H.'\"'--\.\. H'\""--\.\. .-..___. ._-"f'm .'\"'-\-\.\. '\""-'._h - .-_.:__ -.-._._.
T ""\-'\-\.\. .-'"- -~ . H-""'- T, - .-'":v-';*-
.. _~_~" PHILLIPS HEAD Tl T
T “J" - OM FEMALEFITTING i PHILLIPS HEAD
~ (FACTORY INSTALLED) ~ ) ON FEMALEFITTING
HARDWARE LIST
A B C D E
_

fiEsansamens O Jann - D=

SHOULDER SCREW 48 ¥ THE" 43 % THA" 49 ¥ 58" 43 ¥ 34"

VASHER HEAD TRUSS HEAD TRUSS HEAD PAN HEAD
SCREW - BLACK SCREW - BLACK SCREW - BLACK SCREW - BLACK

(1a) (10} . (10) 22
(labeled 12rom in plastic bag)
F G H J
— R L HL ﬁ'ﬁm-ﬁ -
o - @ @ |:|| lﬁ E
, .
HANDLE ek waoHLE (A LOCK CASTER
1 socker  PAGE 1

(1) LOCK ASSEMEBLY EJ“E'.|1':I;“.-H

e 20357 50433



1.IDENTIFY ALL PARTS.

Ifany parts are missing OF yvou have questions about assembly, please call
CUSTOMER SERYICE 1-800-966-2511 Monday - Friday Sam. TO 4:30pm (Central)

PERFORATED STEEL
FILE SIDES (interchangeakle)

SLIDES
(2)

——— PERFORATED STEEL

P ANE L BASKET SIDES (interchangeahble)

IDENTIFY PARTS FROM SIZE LISTING BELOW

MO, WooD PART LIST WOOoD PART SIZES IDENTIFIER
THICKMESS WIDTH LEMGTH

1 BACK Qg X433 L2910 (CUT-QUTS ON TOP EDGE]

1 COWER w2 X433 e o (LOCK HOLE THRLU}

1 FRONT g X433/ K291 (SIZE OF BACGK, NO-CUT GUTS)
1 LOWER SHELF A XAz L2116 (B% SIZE, G FACE HOLES)

1 MIDDLE SHELF Qg KAzaR L29411MG (B% SIZE, NO FACE DRILLING)
2 BASKET SIDE (STEEL) X L2911Ma" (B SIZE, NOTE ILLLISTRATICN)
2 FILE SIDE (STEEL) X130 L2411ME" (B SIEE, NOTE ILLUS TRATICIR)

FAGE 2

50357 50433



2.INSTALL HARDWA RE -USE HARDWARE LIST TO IDENTIFY ALL PARTS

Lay MIDDLE SHELF and LOWER SHELF on a flat, non-scratch surface. FIG. 2 Ingtall (4) SHOLULDER

SCREWS (A) each in edges as shown. DONOT OVER-TIGHTEMN.
Align and attach (1) LOCK CATCH (H) to the pre-driled holes near top edge o f FRONT using (218 x 5/8 TRUSS

HEAD SCREWS D). FIG2ZA
Gently TAP (2) CASTER SOCKETS (J) each into holes in hottom edge of FRONT ancd BACK PAMEL. FIG. 2A

mﬁ

-,

/MIDDLE

SHELF

3. ASSEMBLE

Lay FROMNT on a flat, non-scratch surface, assembly fltings facing up. FIG .3 Align and attach MIDDLE SHELF
to fittings near middle of FRONT, refer to page 1 on postioning of offeet shoulder sarews, Tighten filtings.
Keeping face drilling as shown FIG 3, Align and attach LOWER SHELF 1o fitings near bottom edge of FROMT.

Tighten fittings.
Align and attach fittings on BACK 1o shoulder sarews on MIDDLE SHELF and LOWER SHELF as shown FIG . 3A.

Tighten all fittings from under side.

- MIDDLE
“\% SHELF
LOWWER =
SHELF
FIG.3 | T FIG. 3A MIDDLE
i’\ = N SHELF
| [
FAGE 3

50357 50433



4. ASSEMBLE - NOTE BASKET SIDES ARE

?C INTERCHANGEAEBLE

Using 2 people, CTarefully flip unit overto rest ontop edges of FROMNT
and BACK. Align and attach (2) PERFORATED STEEL BASKET SIDES
to LOWER SHELF using (4) #8 x YME" WASHER HEAD SCREWS (B)
and (2) #8 x THE" TRUSS HE AD SCREWS (C) as shown FIG 4.
Install () CASTERS (1) into CASTER SOCKETS, some force may be
reguired to “click"into place. FIG 4
Lsing 2 people, Tarefully fip unit overto rest on CASTERS.
Complete BASKET SIDE assembly using (4) #8 = THE" WASHER HEAD

SCREWS (B) to fasten bert flangesto pre-drilled holes on FRONT and
MIDDLE BACK.
SHELF BACK
BEMNT
FL AMGE
FIG. 4
ﬁf FIG.5

5. AEEEMBELE = NOTE FILE SIDES ARE

INTERCHANGEAEBLE

Align and attach (2) PERFORATED STEEL FILE SIDES to
FROMT and BACK PANELS using (4) #8 x 7HE" WASHER HEAD
SCREWS (Blas shown FIG.S. For proper installation fange on
FILE SIDES should regt ontop surface of MIDDLE SHELF.

6. ASSEMBLE - (iIMPORTANT NOTE - SLIDE
SCREWS CAN NOT BE LONGER THAN 7/16")

Lay COVER on a flat, non-scratch surface with (8) pre-diilled pilot
holes facing upward. Align and attach (23 5LIDES to COVER using (8)
#3 x THE" TRUSS HEAD SCREWS (2, dabkeled 12mm in plagic
bags). Align 1st hole on SLIDE nearegt ROLLER END to pilot hole
dosestto edge of COVER . FIG & Move inner-slide to align for
remaining SCREWS. Attach LOCHK ASSEMELY to COVER, refer to
FIG.E, align SPLUR WASHER to pre-drilled holes while tightening MLUIT.
Keep ©AM postioned as shown. Align and attach HANDLE (Fito
COVER using (2 #3 x 34" PAN HEAD SCREWS (E). COVER is now
reacly to attach to unit.

Carefully support and align both brackets on SLIDES to pre-drilled
holes on BACK. FIG 64 Aftach SLIDES on COVER to BACK using (&)
¥E x 58" TRUSS HEAD SCREWS (D). FIG B4

U=e care when liting or giding cover when aligning LOCEK with LATCH

T A IGNSLIDETO
e\ ¥ THESEHOLES

FIG. 6A

Wertiflex Products, AWPI
“Wenture Group, LLC Division
wanaa vertiflexproducts .com

FAGE 4
50357 50433




